

TEST REPORT

Issued: 29 May 2020

Intertek Report No. SINH20800443

Ph: (606) 3511190

Company: RECRON MALAYSIA SDN BHD
Lot 2322 Kawasan Perindustrian Tg Batu Tg Kling
76400 Melaka, Malaysia

Applicant: Chuan Teik Heng / Nurshazlinda Esa
Email: nurshazlinda.esa@recron.com; Chuan.Teikheng@recron.com;

Subject: Woven Polyester Fabric of 530CX

Dear Mr Chuan / Nurshazlinda,

This test report for 530CX represents the results of our evaluation of the below referenced product(s) to the requirements contained in the following standards:

TEST METHODS AND STANDARDS

Impact Penetration Test AATCC TM 42

Water Resistance: Hydrostatic Pressure Test AATCC TM 127

SAMPLE #	SAMPLE RECEIVED	SERIAL #	COLOR	CONDITION
1	Woven Polyester Fabric	530CX	53840	N/A

TESTED : 20-May-2020

Issued Date : 29-May-2020

This report is for the exclusive use of Intertek's Client and is provided pursuant to the agreement between Intertek and its Client. Intertek's responsibility and liability are limited to the terms and conditions of the agreement. Intertek assumes no liability to any party, other than to the Client in accordance with the agreement, for any loss, expense or damage occasioned by the use of this report. Only the Client is authorized to permit copying or distribution of this report and then only in its entirety. Any use of the Intertek name or one of its marks for the sale or advertisement of the tested material, product or service must first be approved in writing by Intertek. The observations and test results in this report are relevant only to the sample tested. This report by itself does not imply that the material, product, or service is or has ever been under an Intertek certification program.

TEST RESULTS

1. Impact Penetration Test As Received (ANSI/AAMI PB70:2012, Refer To AATCC TM 42-2017e):

(Grams of Water Absorbed)

	Individual Reading	Requirement Level 3
Specimen (1)	Less than 0.1 g	
Specimen (2)	Less than 0.1 g	
Specimen (3)	Less than 0.1 g	
Average	Less than 0.1 g	<=1.0 g

2. Water Resistance: Hydrostatic Pressure Test AATCC TM 127 (ANSI/AAMI PB70:2012, Refer To AATCC 127):

	Original	Requirement Level 3 in ANSI/AAMI PB70
Average Hydrostatic Pressure (cm H ₂ O)	84	50 cm H ₂ O

Remark: The test results pass the Level 3 of barrier performance in ANSI/AAMI PB70:2012 - Liquid barrier performance.



Joyce Anne Bengzon Pena
Laboratory Executive



Dr. Chen Huayi
Assistant General Manager